

Central Laboratory Operations Laboratory Test Report

Test Date: 101508-2

Date Completed: 10-15-2008

Product Information:

Division: Design Origins

Style: Lakeshore SoftBac

Test Conducted: ASTM D 2859 and CPSC FF-1-70 - Methenamine Pill
Test / Ignition Characteristics of Finished Textile Floor Coverings .

Test Results:

Number of Specimens Tested: 8

Number of Specimens Passed: 8

Sample Meets or Exceeds the Requirements of CPSC FF-1-70

Approved by: Charles Sidwell

Note: This report shall not be reproduced except in full, without the written approval of the laboratory.

* This facility is accredited by the National Voluntary Laboratory Accreditation Program (NVLAP) for the specific scope of accreditation under Lab Code 100193-0. This report is provided for the exclusive use of the client to whom it is addressed. Results of the report are related only to the material identified and tested. This report can not be used by Shaw Industries, Inc. to claim product certification, approval, or endorsement by NVLAP, NIST, or any agency of the Federal Government.